



All manufacturer's names,numbers,photos,product description and/or part numbers are used for reference purposes only & it is not implied that any part listed is the product of these manufacturers. Since Approvement are made from time to time, the illustration and specifications are subject to change without notice.



5. INTERCOOLER ASSEMBLY - MODEL 15T

No.	Description	Ref Part No.	QTY
5-1	Capscrew - Hex 1/4 - 20 X 1/2	95053070	1
5-2	Lockwasher, spring - 1/4	95043196	1
5-3	Washer, flat - 1/4	95094298	1
5-4	Brace, intercooler shroud	30209829	1
5-5	Capscrew - serrated washer head 1/4	32175572	8
5-6	Shroud, bottom - intercooler	30218283	1
5-7	Shroud, top- intercooler	30218275	1
5-8	Valve, safety - 65 psig	30357842	1
5-9	Plug, pipe - square countersunk 1 - 1/4	95033338	4
5-10	Locknut - 1/4	95085965	2
5-11	Capscrew - Hex 1/4 - 20 X 4	95053484	2
5-12	Brace, intercooler tube	32024911	4
5-13	Assembly, tube 41 - 1/2 inch	32025686	6
5-14	Assembly, tube 38 - 3/4 inch	32025678	7
5-15	Assembly tube 36 inch	32024697	7
5-16	Connector, male - 3/8 X 1/4	95083143	40
5-17	Capscrew - Hex 5/8-11 X 2	95054128	2
5-18	Capscrew - Hex 5/8-11 X 2 - 1/2	95054144	1
5-19	Washer, flat - 5/8	30345185	3
5-20	Manifold, intercooler - low pressure	37129012	1
5-21	Manifold, intercooler - high pressure	37129020	1
5-22	Gasket, manifold	30294870	3
5-23	Connection, manifold	30221121	3